() Husqvama

SVARTPILEN 401 2019 <2019><US><F2375S2>

SIDE TRIM
49489
Pos Part Number Description Additional Text Quantity
1 28508051000CCA Spoiler, right 1.00
2 28508050000CCA Spoiler, left 1.00
3 28508030000 Special screw M6x15 2.00
4 54603048100 clip nut M6 2.00
5 28508042000KCA Side cover, right 1.00
6 2850804 1000KCA Side cover, left 1.00
7 83008000012 special screw M6x12x3 6.00
8 28508041010 grommet, side cover 2.00
10 014580060166 Cap head bold ISO 14580 M6x16 2.00
11 0025060166 HH collar screw M6x16 TX30 2.00
12 0081040121 EJOT Delta PT K40x12 6.00
13 28503002030 Cover, passenger seat handle, 1.00
14 28503002020 Cover, passenger seat handle, 1.00
15 83004046050 collar bushing, swingarm prote 4.00
16 69013076000 brake caliper screw M8x20 4.00
17 28508019000 Undertray 1.00
18 28508019010 Bushing D16x6 4.00
19 28503002010 Rubber support 2.00
20 0024060156 HH collar screw M6x15 TX30 ONLY USA 2.00




